



Test Report

No. SH9017534/TX

Date: Feb 26, 2009

Page 1 of 2

PEIYORK INTERNATIONAL CO., INC/ PEIYORK (SHANGHAI) INTERNATIONAL CO., LTD.)
9350 PADGET ST., SUITE 104 SAN DIEGO CA92126 USA
15H QIANJIANG TOWER DONGFANG ROAD PUDONG NEW DISTRICT SHANGHAI CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : One sample of 100% cotton headband in black
Style No. : Headband-Cotton
Order No. : Headband
Manufacturer : Hailong Knitting Factory
Country of Destination : U. S. A.
Test Performed * : Selected test(s) as requested by applicant *
Sample Receiving Date : FEB. 17, 2009
Testing Period : FEB. 23, 2009 –FEB. 26, 2009
Test Result(s) : For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

Suky Cao (Account Executive)

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SGS-CSTC Standards Technical Services Co., Ltd. | 1/F, the 3rd Building, No.889, Yixian Road, Xuhui District Shanghai, China 200233 | t+86 21 54645807801 | f+86 21 64988763
Shanghai Branch, Testing Center-Textile Laboratory | 中国, 上海, 徐汇区宜川路 889 号 3 号楼 1 楼 邮编: 200233 | t+86 21 5 46445807801 | f+86 21 64988763 | www.sgsctc.com

Member of the SGS Group (Société Générale de Surveillance)

Test Result**Lead Content**

Test Requested : To determine the Lead Content in the submitted sample.

Test method : With reference to US EPA 3052:1996
Analysis was performed by Inductively Coupled Argon Plasma-Atomic Emission Spectrometry (ICP-AES)

Test Results:

<u>Item</u>	<u>Unit</u>	<u>Result</u>	<u>MDL</u>
Lead (Pb)	mg/kg	ND	2

Note : (1) 1mg/kg=1ppm=0.0001%
(2) MDL = Method Detection Limit
(3) ND= Not detected

*** End of Report ***